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Products sent by applicant have been tested by our laboratory. The test result is
included in this test report.
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This report is responsible for sample only, not for the use of suit.
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This test report contains (3) pages, it can not be abstracted and copied separately.
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This report has two copies, one for applicant and another reserves in laboratory.
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Customer/Supplier:

Test Report N°:

Test Date:

2016.10.12

Frame/Item N: TT012

Issue Date: 2016.08.12

Part Description:
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Fix the frame and rear fork on the test instrument by
normal means of installation withoul limit of the
required  rotation (for
horizontal force of + (F3) N toward the front fork end
and - (F4) N backward. Repeat the operation for (j
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No breakage or visible crack shall appear in any part of the frame/tront fork assembly after the test.
. (The suspension damper may be substituted by an artificial tool).
Passing
S (For carbon fiber frames, the peak deflections during the test at the point where the forces are applied shall not increase by
Criteria
more than 20% of initial value)
For a full explanation of the testing method requirements please refer to the relevant EN standard.
Fatigue testing frequency used:
Peddling Fatigue: Hz Horizontal Fatigue: Hz Vertical Fatigue: Hz
Comment Other Comments:
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L.Impact test (Falling mass)
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2. Impact test (Falling frame) 3. Pedaling fatigue test
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4. Horizontal fatigue test
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5. Vertical fatigue test 6.Vibration fatigue test
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